SPORTON LAB.

FCC RF Test Report

Report No. : FG402501D

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum 3
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit ¢heck Limit $heck
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Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 654.54273 MHz -61.49 dBm -48.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -60.11 dBm -47.11 dB
725.000 MHz 1.000 GHz 100.000 kHz 966.89560 MHz -67.07 dém -54.07 dB 725.000 MHz 1.000 GHz 100.000 kHz 938.59890 MHz -66.86 dBm -53.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -38.96 dBm -25.06 di 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -38.00 dBm -25.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -51.25 dBm -38.25 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.85377 GHz -51.54 dBm -38.54 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.04549 GHz -58.49 dBm -45.49 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.01350 GHz -58.46 dBm -45.46 dB
L J J [ L L J -
Data: 1E6.NOV 15:58:09 Date: 16.NOV.2024 16:08:52
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 666.41679 MHz -60.30 dBm -47.30 dB
725.000 MHz 1.000 GHz 100.000 kHz 932.82967 MHz -66.82 dBm -53.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -37.82 dBm -24.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -51.23 dBm -38.23 db
7.000 GHz 9,000 GHz 1,000 MHz £.00000 GHz -58.56 dBm -45.56 db
Dates 16 MOV 2024 18-07:35
Sporton International Inc. (Kunshan) Page Number : A28 of A72

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G




SPORTON

LAB.

FCC RF Test Report

Report No. : FG402501D

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum 3
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit ¢heck Limit $heck
10 4dpe_EPURIOUS LINE ABS .10 dine_$PURIOUS LINE ARS
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Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 654.54273 MHz -61.55 dBm -48.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17081 MHz -59.72 dBm -46.72 dB
725.000 MHz 1.000 GHz 100.000 kHz 915.79670 MHz -67.00 dém -54.00 dB 725.000 MHz 1.000 GHz 100.000 kHz 880.08242 MHz -66.95 dBm -53.95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -38.46 dBm -25.46 di 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -38.33 dBm -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -50.97 dBm -37.97 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -51.23 dBm -38.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79830 GHz -58.57 dBm -45.57 dB 7.000 GHz 9.000 GHz 1.000 MHz 9.00450 GHz -58.68 dBm -45.68 dB
L J J [ L L J -
Data: 1E6.NOV 16:16:19 Date: 16.NOV.2024 17:34:0
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 661.79910 MHz -61.00 dBm -48.00 dB
725.000 MHz 1.000 GHz 100.000 kHz 952.06044 MHz -66.72 dBm -53.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -38.23 dBm -25.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -51.28 dBm -38.28 db
7.000 GHz 9,000 GHz 1,000 MHz £.01500 GHz -58.55 dBm -45.55 db
Dates 16 NOV. 2024 16:25:45
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saronas. FCC RF Test Report

Report No. : FG402501D

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0015
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0047
10 Normal Voltage 0.0035
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0018
20 Battery End Point 0.0037

Note:

1. Normal Voltage =3.69 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.1 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G

Page Number

1 A30 of A72
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FCC RF Test Report

Report No. : FG402501D

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.41 5.59 6.35 6.61 PASS
LTE Band 13 / 10MHz
Middle Channel / Full RB/ QPSK
- :?rmm “ ngldrg :u:m ! h”m: @ RBW 10 MHz
[@15a View
: \
1E-DO ‘l‘
TH: ‘ . - Mean Py + 20.00 dB.
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | cCrest | 0% | 10% | 0a% | 0.01% |
Trace 1 24.12 dam 28.66 dam 4.54 dB 2.52 dB 4.14 dB 4.41 dB 4.49 dB
L JL J [ | CERERECNC
Sporton International Inc. (Kunshan) Page Number : A3l of A72
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Report No. : FG402501D

Middle Channel / Full RB/ 16QAM

Spectrum
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Ref Level 24.60 dBm  Offset 4.60 d&
Att 30 dB_ AQT 2 ms & RBW 10 MHz
[@15a view

1E-0

F 782.0 MHz

Trace 1

Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

Mean |

Samples: 130000

Peak | cCrest | 10% | 10% | 0a% | 0.01% |
23.24 dBm 29.14 dam 5.90 dB 3.13 dB 4.99 dB 5.59 dB 5.83 dB
il J FRRRIAOED e

&

Offset 4.60 dé
AQT 2 ms & RBW 10 MHz

1E-0

Trace 1

F 782.0 MHz
Complementary Gumulative Distribution Function

Mean Pwr + 20.00 dB

Mean | peak |  crest |

samples: 130000
| pam |

0.01% |
52.24 dBm | 20.22 dém .08 db 3.1 B E.22 b £.35 4B 5.81 a8
JU ) ARy w8

Middle Channel / Full RB/ 256 QAM

Spectrum &3
Ref Level 24 60 0bm  Offset 460 48
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Mean Pwr + 20.00 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501D

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum = Spectrum =
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 46 @ RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 300 SWT 19 ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max [@ 10k Max
20 de Mil1] 17.79 dBm - EITEY] 16.75 diém
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-40 df -40 di
50 dgm -50 dém
-6 df -60 di
70 d 70 d
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | ¥-valug | Function | Functian Result |
M1 1 781.391 MHz 17.79 dBm nds dawn £.085 MHz M1 1 783.778 MH2 16.75 dBm ndB down 4015 MHz
T1 1 779.453 MHz -6.20 dam nde 26.00 dB 1 1 779.522 MHz -9.15 dbm nde. 26.00 d&
T2 1 784.537 MHz -8.22 dBm Q factor 153.7 T2 1 784.438 MH2 -9.42 dBm 0 factor 1589.5
L L - L -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Spectrum % Spectrum %
Ref Level 24.60 06m  Offset 460 06 @ RBW 300 kHz RefLevel 24.60 0bm  OFfset 4.60 46 @ RBW 300 kHz
o att S0 R SWT 12645 @ VBW 1MHz  Mode Auto FFT e At a0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
N x MiL1] 19.04 dBm . SECTTEY] 19.93 diém
d I — £
2048 AP TP | T A, 779.7220 MHz 2nda | vy povay:: SRR 782.8790 MHz
10 d8 ndB \ 00 dB| 10 da al 00 dB
. I,‘ Bw i 9.650000000 MHZ| - ] 9.930000000 MH
o ¢Bm Q factor i) 80.9] o dén _ i Q factor X 78.8
¥ ¥ ¥ e
-10 1 l, 10 L It
-~ - i i NN ~ e ~]
20 (B~ ~A 20—
a0 30
-40 -40 de
50 dgm 50 dem
-6 df -60 di
70 70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | ¥-valug | Function | Functian Result |
M1 1 779.722 MHz 10.84 dBm nds dawn 9.65 MHz M1 1 782.870 MH2 19.33 dBm ndB down 9.93 MHz
T1 1 777.185 MHz -5.28 dam nde 26.00 d8 1 1 777.125 MHz -6.64 dBm nde. 26.00 d&
T2 1 786,835 MHz -5.60 dBm qQ factor [ T2 1 787.055 MHZ -6.34 dBm Q factor 78.8
L L J . L S - ‘
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FCC RF Test Report

Report No. : FG402501D

Occupied Bandwidth

Mode

LTE Band 13 : 99%O0BW(MHz)

BW
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Mod. QPSK
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4.48
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Mod. QPSK

16QAM
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum = Spectrum =
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 46 @ RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 300 SWT 19 ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max [@ 10k Max
20 de Mil1] —18.44 dbmy - M1 EITEY] 17,46 dim)
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OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-valug | Function | Functian Result |
M1 1 782.36 MHz 18.44 dBm M1 1 780.531 MH2 17.46 dBm
T1 1 779.74226 MHz 12.02 dam Occ Bw 4505434505 MHz 1 1 779.77223 MHz 12,47 dbm Occ Bw 4.475524476 MHz
T2 1 784.24775 MHz 12.81 dBm Tz 1 784.24775 MHz 11.56 dBim
L L - L -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Spectrum = Spectrum =
Ref Level 24.60 06m  Offset 460 06 @ RBW 300 kHz RefLevel 24.60 0bm  OFfset 4.60 46 @ RBW 300 kHz
o att S0 R SWT 12645 @ VBW 1MHz  Mode Auto FFT e At a0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
20 de 7 ~ _ 19.23 dBm - N EITEY] 1 dom)
A AT A 782.5000 MHz| A A 780.6410 MHz,
10 d8 ‘I 9.010989011 MHZ| 10 da occ Bw '.: 9.090909091 MHZ|
| Y \
odsm 1 0dan i
10 £ ) 10 4 -
. ol N ;. R ~ A =
L2p.en oy 205 .
a0 30
-40 -40 de
50 dgm -50 dém
&nd -60 di
70d -70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-valug | Function | Functian Result |
M1 1 782.5 MHz 10.23 dBm M1 1 780.641 MH2 18.31 dBm
T1 1 777.5045 MHz 13.71 dam Occ Bw 9.010989011 MHz 1 1 777.4945 MHz 12,64 dBm Occ Bw 2.090909091 MHz
T2 1 786.5155 MHz 13.61 dBm T2 1 786.5754 MHZ 10,83 dBm
L L J . L S - ‘
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501D

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

[DV?J Sp urm [mvz]
Ref Level 24.60 dBm  Offset 4.60 d Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 fugPwr
it Ahork T 20 dblpait fheck pARS
20 df’ﬁg  PURIOUS LINE ABS " Line _§PURIOUS_|INE_ABRS PARS
10 dBm 10 dém
0 dem I‘ 0 dem
10 dBm J | -10 dBm:
-20 dBm ) ‘\ -20 dBm
SPURIOUS_LINE_ABS_ j \ | SFURIDUS_LINE_ARS_
40 dBm \ 40 dBm 7
-50 dem r -50 dBm. \_J.,// \
-60 dBm: f,, ‘__,_r -60 dbm- r_ 7
-70 dBm: -70 dBm "
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55804 MHz -59.56 dBm -24.56 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.57443 MHz -74.14 dBm -33.14 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -42.01 dBm -29.01 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.28996 MHz -62.37 dém -49.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99645 MHz -46.55 dBm -33.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -67.05 dBm -54.05 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 23.43 deém -6.57 dB 776.000 MHz 788.000 MHz 100,000 kHz 786,66334 MHz 23,24 dBm -6.76 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01184 MHz -66.69 dém -53.69 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00325 MHz -46.45 dBm -33.45 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.37168 MHz -62.74 dBm -49.74 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.13671 MHz ~43.50 dBm -30.50 dB
793.000 MHz B06.000 MHz 6.250 kHz 797.46104 MHz ~74.45 dBm -39.45 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.61688 MHz -71.57 dBm -36.57 dB
—— —
ki !
Il - ( )| J (]
Dater 16 1 16 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
rur Sp um v
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dbm  Offset 4,60 dB Mode Auto Sweep
S6L Count 1007100 SGL Count 1004100
@1 AvgPwr AvgPwr —
H ks bimit ¢hecl paRs
20 ghifail §heck pARS 20 dbfft —
Line _$PURIOUS_LINE_ABS PARS Line _§PURIOUS_LINE_ABS, PAES
10 dBm ‘ 10 dém - |
0 dBm f_ 0 dBm i i
-10 dam i| I\ -10 dBm ; i\
20 dBm ] ¢ -20 dBm /, \
SPURIOUS_LINE_ARS_ | SPURIOUS_LINE_ABS_ u\____j
_40 dBm L, T -40 dBm I
-50 dBm ”[" - \-\,\ -50 dBm: M m"\ﬂ_
-50 dem /,/ -50 dBm v \
70 dBm .\“-. -70 dem
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
763,000 MHz 775,000 MHz 6,250 kHz 773.19580 MHz -44.17 dém -9.17 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.63437 MHz -49.51 dBm -14.51 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.83032 MHz -29.44 dBm -16.44 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.08766 MHz -38.06 dBm -25.06 dB
775.0900 MHz 776.000 MHz 30.000 kHz | 775.01054 MHz | -33.80 dém -20.80 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97048 MHz -44.46 dBm -31.46 dB
776.000 MHz 782.000 MHz 100.000 kHz 779.77023 MHz 8.75 deém -21.25 de 776,000 MHz 788,000 MHz 100,000 kHz 78393417 MHz 8,78 dBm -21.22 dB
788.000 MHz 768.100 MHz 30.000 kHz 788.07488 MHz -42.52 dBm -29.92 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01823 MHz -34.92 dBm -21.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.47937 MHz -37.97 dém -24.97 di 788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -31.15 dém -18.15 dB
792.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -63.27 dBm -28.27 dB 793.000 MH2 806.000 MHz 6.250 kHz2 794.14935 MHz -51.01 dBm -16.01 dB
-
)l - ) J
L L J
Date: 16 1 16 18:
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LTE Band 13/ 5MHz / 16QAM

Dé_il Sp um uél
Ref Level 24.60 dBm  Offset 4.60 d Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 Avapwr (@1 fugPwr
20 dbeit Gheck & PARS 20 gl Gheck — -
Line _§PURIOUS_|INE_ABS (' PARS Line _§PURIOUS_|INE_ABS PARS H
10 dBm 10 dém H
0 dBm | 0 dBm H
-10 dBm H -10 dem: JI \
20 dBm L -20 dBm Al
A S /1
SPURIOUS_LINE_ABS_ /r T | SPURIOUS_LINE_ABS_ / v
-40 dBm h -40 dBm .u“' \l\
-50 dem F. -50 dBm MFJ M
60 dem M 50 dBm = = ..Tu
70 d& " | -70 dey
- m I . 4
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.58202 MHz -59.50 dBm -24.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.79520 MHz -74.46 dBm -39.46 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -42.05 dBm -29.05 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84740 MHz -62.43 dBém -49.43 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95039 MHz -45.98 dBm -32.98 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98786 MHz -66.91 dBm -£3.91 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 22.79 deém -7.21 dB 776.000 MHz 788.000 MHz 100,000 kHz 78662737 MHz 22,50 dBm -7.41 dB
788.000 MHz 768.100 MHz 30.000 kHz 788.05410 MHz -66.94 dém -53.94 dB 788.000 MHz 788.100 MHz 30.000 kHz 789.00574 MHz -46.03 dBm -33.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -62.61 dBm -49.61 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -43,67 dBm -30.67 dB
793.000 MHz 806.000 MHz £.250 kHz 796.40909 MHz -74.90 dém -39.90 dB 793.000 MHz 206.000 MH:z 6.250 kHz 793.12338 MHz ~71.13 dBm ~36.13 dB
— —
| !
Il - ( )| J (]
Date 1 161 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
rur o= Sp um 5
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dbm  Offset 4,60 dB Mode Auto Sweap
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775.000 MHz 775.900 MHz 100.000 kHz 775.81414 MHz -44.28 dBm -31.28 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.73501 MHz -61,32 dBm -49.32 dB
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793.000 MHz 806.000 MHz 6.250 kHz 793.61688 MHz ~74.67 dBm -39.67 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.43506 MHz -70.44 dBm -35.44 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -53.56 dBm -28.98 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.67532 MHz -67,97 dBm -32.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87977 MHz -43.53 dBm -30.53 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -53.45 dBm -40.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94710 MHz -48.21 dém -35.31 dB 775.000 MHz 776.000 MHz 30,000 kHz 775.96598 MHz 50,16 dBm ~45.16 dB
776.000 MHz 768.000 MHz 100.000 kHz 777.61239 MHz 22.52 dém -7.48 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 22,61 dBm -7.30 dB
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776.000 MHz 788,000 MHz 100,000 kHz 780.80120 MHz 4.97 dBm -25.03 db
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763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -68.22 dBm -33.22 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.62737 MHz -70.51 dBm -35.51 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.09755 MHz -43.57 dBm -30.57 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.70624 MHz -54.58 dBm -41.58 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -52.33 dBm -39.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -60.24 dBm -47.24 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 21.53 deém -8.47 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.41150 MHz 21,54 dBm -8.46 dB.
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788.100 MHz 793.000 MHz 100.000 kHz 750.38846 MHz -56.03 dém -43.03 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.71434 MHz -46.94 dBm -33.84 dB
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775.000 MHz 775,900 MHz 100.000 kHz 775.76469 MHz -32.55 dBm -19,55 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.962869 MHz -37.19 dBm -24.19 dB
776.000 MHz 788.000 MHz 100,000 kHz 781.12488 MHz 3.97 dBm -26.03 db
786.000 MHz 788,100 MHz 30.000 kHz 788.06289 MHz -36.08 dBm -23.08 db
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793.000 MHz 806.000 MHz 6.250 kHz 793.09740 MHz -50.51 dBm -15.51 dB
| J [
Date: 16.NOV.2024 18:32:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501D

LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB middle Band Edge / 1 RB
Spectrum @] || Spectrum L
Ref Level 24.60 dBm Offset 4.60 db Mode Auto Swesp Ref Level 24.60 dBm Offset 4,60 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
20 db;:niv heck PARS 20 dbifuit ¢heck PARS
Line _$PURIOUS_)INE_ABS "I PABS Line _$PURIOUS_LINE_ABS PABS ﬂ
10 dBm 10 dém “
0 dem I‘ 0 dem ”
-10 dam J\\ -10 dem : i[
i |
-20 dem {J ! 20 dBm Jl I\
e | I I A S S SR | ——
SPURIOUS_LINE_ABS J L | SPURIOUS_LINE_ABS_ J lL
-40 dBm 8 40 dBm ﬁ F—
-50 dem / \ f -50 dBm. / \
\ ) I AL
-60 dBm: r -60 dbm- ==
-70 dBm: A -70 dBm r f
J— Jia .l P
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.23177 MHz -65.42 dBm -30.42 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.14785 MHz -70.45 dBm -35.45 db
775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz -56.61 dBm -43.61 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.77008 MHz -62.15 dBm -49.15 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.04860 MHz -60.66 dém -47.66 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.98576 MHz ~66.06 dBm ~53.96 dB
776.000 MHz 768.000 MHz 100.000 kHz 777.60040 MHz 18.43 dém -11.57 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.38761 MHz 18.32 dBm -11.68 dB
788.000 MHz 768.100 MHz 30.000 kHz 788.03202 MHz -66.49 dém -53.49 dB 788.000 MHz 788.100 MHz 30.000 kHz 769.04331 MHz -59.63 dBm -46.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 750.38846 MHz -60.41 dém -47.41 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.85350 MHz -5¢.17 dém -41.17 dB,
793.000 MHz 806.000 MHz 6.250 kHz 793.50000 MHz ~75.03 dBm ~40.03 dB 793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -64.63 dBm -29.63 dB.
— —
ki !
I - ( )¢ ) .
Dats: 16.NOV.2024 18: 183415508
middle Band Edge / Full RB
Spectrum |u%1
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 abifait fheck PARS
Line _$PURIOUS_LINE_ABS_| PABS
10 dBm
0 dem { }
-10 dém — } I
-20 dBm / \
| SPURIOUS_LINE_gBS_ - ‘v—u—
-40 dBm
S0 dem / M_
-60 dBm / M\\\
=70 dBm 7
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.64635 MHz -44.84 dBm -9.84 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.64960 MHz -32.49 dBm -19.49 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98916 MHz -36.65 dBm -23.65 dB
776.000 MHz 788,000 MHz 100,000 kHz 781.91608 MHz 1.88 dBm -28.12 db
788.000 MHz 788,100 MHz 30.000 kHz 788.08506 MHz -35.96 dBm -22,96 db
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -32.06 dBm -12.06 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.40909 MHz -51.18 dBm -16.19 dB
| J [
16.NOV.2024
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501D

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectr = [ spectrum L
Ref Level 0.00 dBm Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Swesp
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit LL\;»:\J\
10 &dne ‘FURIOLIS?LINEJ‘\DS PABS 10 ddne 7IFLIRIDL157LINE7ABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
30 dB -30 dBm
-40 dBm 40 dBm
-50 dem - -50 dBm =
.80 dB -0 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | F | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -60.64 dBm -47.64 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -61.29 dém -48.28 dB
£06.000 MHz 1.000 GHz 100,000 kHz 95166067 MHz -66.50 dBm -53.50 dB 806,000 MHz 1.000 GHz 100,000 kHz £76.62919 MHz -66.71 dBm -53.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -36.66 dBm -23.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -37.30 dBm -24.30 d&
3.000 GHz 8.000 GHz 1.000 MHz 6.95035 GHz -51.69 dBm -38.69 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87986 GHz -51.40 dBm -38.40 dB
 ad = " =
Data: 1E.NOV Date: 16.NOV. 1
Highest Channel / QPSK
Spectrum Iu%?
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. ko
.10 &ine _$PURIOUS_LINE_ABS | PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
A et e
-60 dEm_Q.—I s A bty
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 737.54098 MHz -60.95 dBm -47.95 db
806.000 MHz 1.000 GHz 100,000 kHz 832.41929 MHz -66.45 dBm -53.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -36.27 dBm -23.27 dB
3.000 GHz £.000 GHz 1.000 MHz 6.87986 GHz -51.38 dBm -38.39 dB
L JU J e
Date: 16.NOV.2024 17:56:15
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum |ué1

Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. kg
-10 dine _$PURIOUS_LINE_ABS | PAPBS

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

- - ma 1
it

-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 732.77886 MHz -61.23 dBm -48.23 db
806.000 MHz 1.000 GHz 100,000 kHz 921.80860 MHz -66.38 dBm -53.38 db
1.000 GHz 3.000 GHz 1.000 MHz 1,55561 GHz -38.27 dBm -25.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87286 GHz -51.50 dBm -38.50 dB
( JU J [

Date: 16.NMOV.2024

18:20:02
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saronas. FCC RF Test Report

Report No. : FG402501D

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0026
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0025
10 Normal Voltage 0.0016
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0056 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0018
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.69 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.1 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G
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s=aranas. FCC RF Test Report Report No. : FG402501D

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 455 5.62 6.43 6.81 PASS

LTE Band 71 / 20MHz

Middle Channel / Full RB / QPSK

=
Ref Lavel 24.60 dbm  Offset 4.60 db

ko Att 30 dB_ AQT 2 ms @ RBW 20 MHz
[@15a view

FF 680.5 MHz Mean Pwr + 20,00 dB

Complementary Cumulative Distribution Function

Samples: 130000
Mear | peak |  crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 24.23dém | 28.92 gBm 4.69 db 2616 4.26 0B 4.55 dB- 4.67 OB
JL

Middle Channel / Full RB / 16QAM

=
Ref Lavel 24.60 dbm  Offset 4.60 db

ko Att 30 dB_ AQT 2 ms @ RBW 20 MHz
[@15a view

FF 680.5 MHz Mean Pwr + 20,00 dB

Gomplementary Gumulative Distribution Function

Samples: 130000
Mean | Poak crest | 0% | 106 | 0.% | 0.01% |
Trace 1 [ 23.17 dém | 29.06 dam 5,89 dB 3.07 db 4.99 0B 5.62 0B 5.63 dB

L

Sporton International Inc. (Kunshan) Page Number 1 A46 of A72
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Middle Channel / Full RB / 64QAM

=

Spectrum

RefLevel 24.60 dbm _ Offset 4.50 06

Att 30 dB__AQT 2 ms @ RBW 20 MHz
153 view

3

£ 1 -
{ i
1‘

ean Pwr + 20.00 dB

Samples: 130000

F 600.5 MHz
Complementary Gumulative Distribution Function
Mean | Peak |  Crest
Trace 1 22.10 dBm 29.24 dBm 714 dB

| 10% | 1% | 0% | 0.01% |
3,22 dB 5,30 dB. 6.42 dB 6.93 dB
U G e

Middle Channel / Ful

| RB / 256QAM

=

Spectrum

RefLevel 24.60 dbm _ Offset 4.50 06

Att 30 dB__AQT 2 ms @ RBW 20 MHz
153 view

el
0.1 -
o
D1 -
S
175
1E-0
=
S
1E-0 T T S
|
— )
1E-0 ! ) .
<; é ]
| l
]

ean Pwr + 20.00 dB

Samples: 130000

F 600.5 MHz
Complementary Gumulative Distribution Function
Mean | Peak |  Crest
Trace 1 20.18 dBm 28.67 dBm 2,49 dB

| 10% | 1% | 0% | 0.01% |
3.19 dB. 545 dB 6.81 dB 7.80 dB
U G e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number

1 A47 of A72



saronas. FCC RF Test Report

Report No. : FG402501D

26dB Bandwidth

QPSK

Mode LTE Band 71 : 26dB BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 5.18 5.03
Mode LTE Band 71 : 26dB BW(MHz)
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.93 9.97
Mode LTE Band 71 : 26dB BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.84 14.30
Mode LTE Band 71 : 26dB BW(MHz)
BW 20MHz
Mod.

16QAM

Middle CH

19.54

19.30

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum e Spectrum =
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 06 & RBW 100 kHz
o At 30de SWT  19ps @ VBW 300KHz  Mode Auta FFT o Att 30 dB SWT  19ps @ VBW 300 kH:  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Mia: [0 17% Max
o0 de . T 17.68 by o0 8 EE] 17.07 dbm
N ey —r 680.09000 MHz J NS NP S 680.57000 MHZ]
f y / \ - AL U AP o,
04 / ndB \ 26.00 dB) 10 y iy \ 26.00 dB
i B \ 5.175000000 MH ] Bw 4 5.025000000 MH.
a3 / e
a den J Q factar . 131.4 . / Q factar | 135.4)
/ \ / !
i/ T / L
10 4 10 bid
20 gemr A " 2088
oA e ) ey A
-30 dem -30 dém
-40 -40 de
-50 dBmr -50 dBm-
-60 d -60
70 70 d
OF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 580,09 MHz 17.68 dam nd8 dawn 5,175 MHz ML 1 680.57 MHz nd8 dawn 5,025 MHz
T 1 677.963 MHz -8.36 dBm ndg 26.00 ds T 1 677.923 MHz ndg 26.00 d8
T2 1 683.137 MHz -6.41 dbm Q factor 1314 T2 1 652.943 MHz Q factor 135.4
ikl A
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LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m:l [m]
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
20d T 19.99 dBm)| 204 _ M1 18.57 dBm)|
G 678.0020 MHz Ja PN BN e 681.5990 MHz
0 26.00 dB 10 dB ndB Y 26.00 dB
h / 9.930000000 MHZ| h / Bw 4 9.970000000 MHZ|
0 com ‘.‘ Q factar ) 6.4 o o _/ Q factar \ 68.49
o ¥ ¥ Tz
-10 ) e -10 ha 1
Al S AN R,
P VaA” e _ o
B v —
a0 30
40 di -40 de
50 d 50 d
&nd 60 d
70 df 70 d
OF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 678.802 MHz 10.09 dBm nd8 down 9.93 MHz M1 1 681.399 MHz 18.57 dBm nd8 down 9.97 MHz
T1 1 675.425 MHz -6.28 dam nde 26.00 d& T1 1 675.385 MHz -7.73 dbm nde 26.00 dB
T2 1 685.355 MHz -E5.82 dBmm Q factor 68.4 T2 1 685.355 MHz -7.97 dBm Q factor 68B.3
i il
L L J ‘ L S J .

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

rum
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o At 30de SWT 126ps @ VBW 1MHz  Mode auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
204 18.30 dBm) 20 di 1] 5 dBm|
o 682.1180 MHz P Y N P 683.1670 MHz
0 [ha 26.00 dB 10 s VA i '\V"‘A“"\ 26.00 dB
b 7 B \ 14.835000000 MHz b i B \ 14.296000000 MHz
adam / Q factar \ 46.0) o dBm | Q factar 47.0
¥ } ;
-0 - -i0 ,\‘
A S S e
At i _ - WY
e, R =
a0 30
a0 -40 di
50 d 50 d
60 d -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 682.118 MHz 18.30 dBm nd8 down 14,835 MHz M1 1 683.167 MHz 17.55 dBm nd8 down 14.296 MHz
T1 1 673.067 MHz -7.73 dBm ndg 26.00 d& T1 1 673.427 MHz -6.20 dBm ndg 26.00 d8
T2 1 587.903 MHz -7.20 dbm Q factor 45.0 T2 1 687.723 MHz -6.42 dbm Q factor 47.8
i il
L L J L JL J
pectrum i ctrum &3
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 e RBW J00 krz
o At 30de SWT 189ps @ VBW 1MHz  Mode auto FFT o Att 300 SWT  18.9p: @ VBW 1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P EE] 16.92 dBm o d EE] ) 16.93 dBm
vy (i 678.2620 MHz N . 5 689.1710 MHz
w0 e 26.00 dB) 10da AT A T L et SV e T e 26.00 dB
a Bw \‘ 19.540000000 MHz - f Bw 19.301000000 MHZz
adam Q factar 4.7 o dBm | Q factar 1 35.7)
Ti |(-
o -0 i i
e o on AV M
| 2o i . . 20 g - L S
\ Vs el " A
a0 30
a0 -40 di
50 d 50 d
-6 df -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 678.262 MHz 16.92 dam nd8 dawn 19,54 MHz ML 1 689.171 MHz 16.83 dam nd8 dawn 19,301 MHz
T1 1 670.51 MHz -0.18 dBm nde 26.00 da T1 1 670.51 MH2 -8.78 dBm nde 26.00 dB
T2 1 590.05 MHz -6.83 dam Q factor 34.7 T2 1 689.611 MHz -6.06 dBm Q factor 35.7
L )j ] (] ( )jd ) ]

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode LTE Band 71 : 99%0OBW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 451 450
Mode LTE Band 71 : 99%0OBW(MHz)
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.05 9.03
Mode LTE Band 71 : 99%OBW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.49 13.46
Mode LTE Band 71 : 99%OBW(MHz)
BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.90 17.90

LTE Band 71

Spectrum e Spectrum =
Ref Level 24.60 dm  Offset 4.60 0B @ RBW 100 kHz RefLevel 24.60 dbm  OFfset 4.60 06 & RBW 100 kHz
o At 30de SWT  19ps @ VBW 300KHz  Mode Auta FFT o Att 30 dB SWT  19ps @ VBW 300 kH:  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Mia: [0 17% Max
20 de; ¥ — Ml . 20 dar MLt
S A A ] & A v A ran O, e
10 di v Occ Bw ' +.505 10 da - ks - '\-'-".E\\'.‘ N 4.4
/ \ |
0 dan ! 0 dain .
10 10
-30 dem -30 dém
-40 -40 de
-50 dBmr -50 dBm-
-60 d -60
70 70 d
OF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 679,361 MHz 16.30 dam ML 1 681.979 MHz 16.26 dam
T 1 67825225 MHz 11.54 dBm occ Bw 4.505404505 MH2 T 1 678.24226 MHz 12.26 dBm occ Bw 4.495504495 MHz
T2 1 £02,75774 MHz 11.85 dBm T2 1 652.73776 MHz 12.66 dBm
ikl A
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LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m:l [m]
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
» Mi[1] 19.76 dBm)| . Mi[1] 18.72 dBm)|
=0 7~ —. AT 20 — ] ]
AR e 676.8840 MHz F BT P P ]2 678.0220 MHz
0 Oce By { 9.050949051 MHZ 10 dB Y Oce Bw Y 9.030969031 MHZ|
[ \ / \
\ { \
0dem 0dem | .
\ ] \
-10 -10
ANyt
1A Ay
2 e . wau
a0 30
40 di -40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 676.984 MHz 10.76 dBm M1 1 678.022 MHz 18.72 dBm
T1 1 6759345 MHz 13.80 dam Occ Bw 9.050949051 MHz 1 1 675.9945 MHz 12.72 dam Occ Bw 9.030969031 MHz
T2 1 685.0355 MHz 13.21 dBm Tz 1 85,0155 MHz 11.93 dBm
i il
L L J ‘ L S J -
rum
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW J00 krz
o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 300B SWT  126p: @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
P MLV 17.69 dim o d ST 16.85 dBm
e 684.9960 MHz o P I N 682.8680 MHzZ
10 13.486513487 MHZ 10 dB b i i id OEBR Ty 13.456543457 MHz|
0 dam '5 0dem +
A A\
-0 , -10 | v
N P Py Y WY
20, gt — -20 dper -
Gt “Sona, A,
a0 30
40 di -40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 684.996 MHz 17.62 dBm M1 1 682.868 MHz 16.B5 dBm
T1 1 673,757 MHz 12.18 dBm Occ Bw 13.486513487 MH2 T1 1 673.7367 MHz 11.82 dBm Occ Bw 13.456543457 MHz
T2 1 £37.2433 MHz 13.18 dbm T2 1 11.83 dBm
T — ™ —
L L J L JL

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum i ctrum &3
Ref Level 24.60 dom  Offset 4.60 06 = RBW 300 kHz Ref Level 24.60 dbm  OFfset .60 06 @ RBW 300 iz
o At 30de SWT 189ps @ VBW 1MHz  Mode Auta FET o Att 30 SWT 13.9ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [e 10k Max
204 MI[1] - 17.41 dBm) 20 di 1. MI[1] 15.61 aBm)|
s AR 677.9430 MHz L. ) e 672.5480 MHz
w0 dortr e B VY 17.902007902 MHz 10da AN i SO g e 17.902097902 MHz
\
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£62.000 MH2 £563.000 MHz 100.000 kHz 662.99950 MHz -28.92 dém -15.92 dg 698.000 MHz 699,000 MHz | 100.000 kHz 696.00050 MHz -20.08 dem | -16.08 dB
663.000 MHz 673.000 MHz 100.000 kHz 66359441 MHz 22.04 dBm 968 509,000 MHz 709,000 MHz 100.000 kHz 509,03497 MHz -49,12 dBm | -36.12 dB
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Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 661,95504 MHz -29.72 dém -16.72 de 588,000 MHZ 698,000 MOz 00,000 FHz F86. 77453 THZ 528 dom o475 0B

£62.000 MH2 £563.000 MHz 100.000 kHz 662.97353 MHz -27.29 dém -14.20 d8 6968.000 MHz 699,000 MHz 100.000 kHz 698.01548 MHz -28.68 dBm -15.58 dB

563.000 MHz £73.000 MHz 100.000 kHz 668.37962 MHz 5.13 dém -24.87 dB £99.000 MHz 709,000 MHz | 100.000 kHz £99.05495 MHz -31.41 dBm | -18.41 dB
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